技術服務與支援

線鋸機 CJ160V

更新 2020/03/04
項目編號 零件號 說明 使用數量 備註
1A 338998 HOUSING SET 1
2 339294 RUBBER COVER 2
3 321577 SEAL LOCK SCREW (W/WASHER) M4X10 2
4 339021 CJ160V 觸發開關TRIGGER SWITCH 1
5 305499 MACHINE SCREW (W/WASHER) M3.5X6 4
*6 338987 LED (A) 110V-120V 1
*6 338988 LED (A) 220V-240V 1
7 994273 噪音抑制器 NOISE SUPPRESSOR 1 FOR EUROPE.AUS.GBR.SAF.RUS.CHN
8 306664 TAPPING SCREW (W/FLANGE) D4X40 (BLACK) 1
9 301653 攻牙螺絲[帶法蘭] D4X20 [黑色] 7
10 NAME PLATE 1
11 960356 TERMINAL (A) M3.5 (10 PCS.) 3
*12 302488 EARTH TERMINAL 1 FOR EUROPE.AUS.GBR.SAF.RUS.CHN
13 980063 TERMINAL 2
14 960266 CORD CLIP 1
15 984750 TAPPING SCREW (W/FLANGE) D4X16 2
*16 334379 FERRITE CORE 1 (FOR CORD) FOR EUROPE.AUS.GBR(230V).SAF.
- RUS.CHN
*16 334379 FERRITE CORE 1 (FOR CONTROLLER) FOR GBR (110V)
*17 953327 線甲[D8.8] 1
*17 938051 CORD ARMOR D10.1 1
*18 339295 INTERNAL WIRE L230 1
*18 339283 INTERNAL WIRE L300 1 FOR GBR (110V)
*19 500247Z CORD 1 (CORD ARMOR D8.8)
*19 500234Z CORD 1 (CORD ARMOR D8.8) FOR SAF.RUS.VIE.INA.
- IND
*19 500455Z CORD 1 (CORD ARMOR D8.8) FOR THA.PHI.CHN
*19 500240Z CORD 1 (CORD ARMOR D8.8) FOR USA.CAN
*19 500423Z CORD 1 (CORD ARMOR D8.8) FOR SIN.UAE (230V)
*19 323974 CORD 1 (CORD ARMOR D10.1) FOR UAE (110V)
*19 500450Z CORD 1 (CORD ARMOR D8.8) FOR GBR (230V)
*19 500461Z CORD 1 (CORD ARMOR D8.8) FOR GBR (110V)
*19 500439Z CORD 1 (CORD ARMOR D8.8) FOR AUS
*20 338984 CJ160V 控制器 CONTROLLER 110V-120V 1
*20A 375948 CONTROLLER 110V-120V 1 FOR GBR (110V)
*20A 375949 CONTROLLER 220V-240V 1
21 959140 CONNECTOR 50091 (10 PCS.) 1
22 959141 CONNECTOR 50092 (10 PCS.) 1
*23 361014C CJ160V 電樞子組 ARMATURE SET 110V 1
*23 361014U ARMATURE SET 120V 1
*23 361014E ARMATURE SET 220V-240V 1
*24 340915C STATOR 110V 1
*24 340915D STATOR 120V-127V 1
*24 340915E STATOR 220V-240V 1
25 999041 炭精刷 41# (1pair) 6.5x7.5x12 2
26 955203 DH24PB3 炭刷座 2
27 949217 MACHINE SCREW M4X12 (10 PCS.) 4
28 339016 GUARD BAR 1
29 339010 CJ160V 上蓋 UPPER COVER=>375860 1
30 339009 導板 (GUIDE PLATE) 1
31 326573 SEAL LOCK SCREW M4X10 4
32 339007 連接件 (CJ36DA、CJ160V) 1
33 940917 滾針軸承 (CJ160V、CJ36DA) 1
34 940079 固定環[D8軸] (CJ36DA、CJ160V) 1
35 963351 WASHER (B) 1
36 983162 SEAL LOCK HEX. SOCKET HD. BOLT M4X12 2
37 339285 WEIGHT HOLDER 1
38 339000 BALANCE WEIGHT 1
39 338993 CJ160V 齒輪 GEAR 1
40 338999 CJ160V 軌道板 ORBITAL CAM 1
41 957540 WASHER (A) 1
42 339019 ORBITAL PIN 1
43 305740 FELT 1
44 338989 CJ160V 齒輪蓋 GEAR COVER 1
45 332425 平板螺母 (CJ160V、CJ36DA) 1
46 339015 槓桿彈簧 (CJ160V、CJ36DA) 1
47 339014 槓桿螺栓 1
48 339296 固定環D18 (CJ36DA、CJ160V) 1
49 339013 LEVER 1
50 339002 CJ160V 柱塞(B) PLUNGER (B) 1
51 311814 DH22PG O型環(P-15). 1
52 339001 彈簧 (CJ36DA、CJ160V) 1
53 339004 CJ160V 固定銷 HOLDER PIN 1
54 339005 彈簧座 (CJ160V、CJ36DA) 1
55 339282 座套 (CJ36DA、CJ160V) 1
56 339006 PLUNGER COVER 1
57 339011 CJ160V 底座 BASE 1
58 949213 MACHINE SCREW M4X5 (10 PCS.) 1
59 321576 RUBBER BUSHING 1
60 339297 滾輪維持器 (CJ160V 、CJ36DA) 1
61 673489 RETAINING RING (E-TYPE) FOR D5 SHAFT 1
62 338990 滾針 (CJ160V) 1
63A 339663 底座鎖定器 BASE LOCKER 1
64 949658 HEX. SOCKET HD. BOLT M5X18 (10 PCS.) 1
65 338992 切換旋鈕 CHANGE KNOB 1
66 982454 彈簧[C] SPRING (C) 1
67 335297 STEEL BALL 5/32 (10 PCS.) 1
68 339012 BASE PLATE 1
69 321996 SPECIAL BOLT 4
70 BRAND LABEL 1
STANDARD ACCESSORIES -
501 339017 CASE 1
502 JIG SAW BLADES NO.42 1
503 JIG SAW BLADES NO.123X 1
504 879357 JIG SAW BLADES NO.41 (5 PCS.) 1
505 338996 芯片蓋 CHIP COVER 1
506A 370492 集塵器 (CJ160V/CJ36DA) 1
507 944458 HEX. BAR WRENCH 4MM 1
508 338997 碎屑護罩 (CJ36DA、CJ160V) 1
509 339018 副底座 (CJ36DA) 1
*510 339281 CUSHION (C) 1
*511 402539 SYSTEM CASE 2 1 INCLUD.510.512-514
*512 336472 閂扣 LATCH (堆疊箱用) 4
*513 336473 HANDLE 1
*514 336474 HINGE 2
*515 337740 INNER TRAY 1